



Date of Issue: 7/27/2021
 Report Number: 21-003910
 Revision Number:1
 Date Order Received: 07/09/2021

For the Account of: Camira Fabrics Ltd.
 Meltham Mills
 Meltham
 Holmfirth, West Yorkshire HD9 4AY
 United Kingdom

Client's Identification: 24-7 Flax

CERTIFICATE OF TESTING

TEST PERFORMED: Colorfastness to Light AATCC Test Method 16.3-2014, Option 3; CFFA-2 Fadeometer

TEST RESULTS

Rating	Number of Hours
Class 4.5	40

RATING SYSTEM

- Class 5 No fading or color change
- Class 4 Slight fading or color change
- Class 3 Noticeable fading or color change
- Class 2 Considerable fading or color change
- Class 1 Much fading or color change

NOTES

Light Source: Xenon -Arc, Water Cooled, Continuous Light
Scale Used for Evaluation: AATCC Gray Scale for Color Change

ACCEPTANCE CRITERIA

A.C.T. Standard Woven & Knit
 Upholstery
 Direct Glue Wallcoverings
 Panels and Upholstered Walls
 Drapery

Acceptance Criteria
 Class 4 minimum - 40 hours
 Class 4 minimum - 40 hours
 Class 4 minimum - 40 hours
 Class 4 minimum - 60 hours

A.C.T. Standard Coated Fabrics
 Upholstery
 Direct Glue Wallcoverings
 Panels and Upholstered Walls

Acceptance Criteria
 Class 4 minimum - 200 hours
 Class 4 minimum - 200 hours
 Class 4 minimum - 200 hours

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Authorized Signature

Date Order Completed: 07/27/2021